
TOWN OF CASTLE ROCK SERVICES AGREEMENT

TO PROVIDE ON-CALL WATER QUALITY CONSULTING SERVICES

uDATE: ,2019.

PARTIES: TOWN OF CASTLE ROCK, a Colorado municipal corporation, 100 N.
Wilcox Street, Castle Rock, Colorado 80104 ("Town").

CDM SMITH, INC., a Massachusetts corporation, 555 17"* Street, Suite 500,
Denver, Colorado 80202 ("Consultant").

RECITALS:

A. The Town issued a request for proposal seeking qualified professionals with
expertise in water quality consulting services ("RFP #2019-04").

B. Consultant timely submitted its proposal.

C. Town wishes to retain Consultant on an on-call basis to provide planning,
design engineering and construction administration services as needed.

TERMS:
[...]
Representative Team for Denver Water's greenfield North Treatment Plant—a new,
state-of-the-art WTP in Jefferson County that will ultimately be capable of treating
up to 75 million gallons of water a day, and will be equipped with disinfection
technology that will provide more flexibility to react to changes in water quality.

Principal/Client Service Leader, Denver Water On-Call Engineering Services,
Denver, Colorado. Mr. Abel is supporting CDM Smith's On-Call services teams in
completion of task orders for Denver Water, including treatment and hydraulics
improvements as needed.

Client Service Leader, East Cherry Creek Valley (ECCV) Water & Sanitation District
North System Phase 3 Expansion, Aurora, Colorado. Mr. Abel is supporting the
team providing engineering services for an additional project phase following a
successful expansion of a 10-MGD brackish water reverse osmosis (RO) system to
reduce water hardness and total dissolved solids.The Phase 3 Expansion will increase
the District's renewable water supply up to 20 MGD and will include a new standalone

CDM.^
Smith Town ofCastle Rock, Colorado | CDM Smith Qualihcdtions 33



chemical facility, additional treated water pumping
capacity, and administrative space for the District's
operations team. The process is anticipated to be a high-
recovery RO process that recovers approximately 94% of
the brackish groundwater supply.

Client Service Leader, East Cherry Creek Valley (ECCV)
Water & Sanitation District On-Call Engineering
Support, Aurora, Colorado. Mr. Abel is supporting the
team providing engineering on-call support to ECCV
supporting design modifications, improvements, and
recommendations related to the RO WTP's chemical

storage areas, programming and instrumentation
modifications, and equipment.

Client Service Leader, Metro Wastewater Reclamation

District, PAR1323 In-Stream Temperature Habitat
Improvements, Denver, Colorado. Based on COMSmith's
lessons learned from more than 25 years of hands-on
experience completing similar habitat improvements
for the District and along more than 20 miles of the SPR,
we were awarded PAR 1323 to engage in the evaluation,
preliminary design, final design, bidding, and construction
phase services for river enhancements—ultimately to
reduce in-stream water temperatures, improve and stabilize
the aquatic habitat, and achieve regulatory compliance.

Client Service Leader, Metro Wastewater Reclamation
District PAR 1279 South Platte River Segment 15
Temperature Mitigation Alternatives Analysis and
Feasibility Study, Denver, Colorado. Mr. Abel provided
resource and team support for completion of this study,
focused on developing viable projects for phased
implementation to reduce effluent temperatures and
achieve compliance with stream standards, including
instream habitat projects to improve instream mixing and
heat recovery projects within the influent system or at the
treatment facility.

Project Director/Project Manager, Various Projects,
Fort Myers, Florida. Mr.Abel led the development of
innovative energy reduction and energy savings ideas at
existing facilities, assisted city government in completing
grant applications, and the initiation of a city-wide energy
audit. Mr. Abel worked closely with city staff on annual
environmental permitting monitoring reports, and permit
renewals, and managed the completion of construction
of a reuse production facility to supply reclaimed water
throughout the city.

Colombia Country Manager; Water and Wastewater
Director - Latin America and the Caribbean; Project
Manager - Canoas WWTP; Client Service Leader
- South America and the Caribbean. Mr. Abel was

CDM Smith's Colombia Country Manager where he

34

Appendix | Team Member Resumes

managed the Colombia operations. This role included
sales, sales planning and sales management; HR/
hiring/ training oversight, including leading the growth
of two offices from 10 people to over 80 people; and
operations and cost control. Keyprojects in which he has
led, participated In,and delivered include the Canoas
WWTP; Central Bogota Aqueduct, Sewer, and Stormwater
modeling and network expansion for the City of nine
million people; San Andres Integrated Water Management
Plan, an emergency medium term desalination plant and
water supply, and long term vision of the Island with a
capital expenditure (CAPEX) of over $40 Million. Mr. Abel
served as the Project Manager on the design of the US$1.6
Billion Canoas WWTP, which will serve 7.3 million people
in Bogota. This greenfield plant is being designed for 365
mgd average flow and a peak flow of 640 mgd.

Project Manager, Puerto Rico Aqueduct and Sewer
Authority Program Management Consortium, San Juan,
Puerto Rico. Mr.Abel served as the startup and hardware
lead on the Puerto RicoAqueduct and Sewer Authority's
(PRASA's) Automation Program, with the ultimate goal of
automating all 120 water treatment plants (WTPs) in Puerto
Ricoand transforming PRASA from a plant-focused model
to a cluster-based organizational model. Mr. Abel managed
a team of over 30 engineers from both the United States
and Puerto Ricoin the programming, integration, and
startup of the plants. He coordinated with regional and
island- wide operations and maintenance personnel, from
regional directors to plant operators, on startup activities,
training, and troubleshooting.

Project Director, Various Projects, Lee County, Florida.
Mr. Abel worked closely with many levels of Lee County
staff to lead many projects, including a multi-year
engineer-of-record contract that includes evaluation and
inspection of all county water, wastewater, wellfield, and
pumping facilities and a financial and asset management
review of the county organization; an integrated water
resource master plan for the entire county evaluating
all water supply sources, including reuse, brackish and
sea water desalination, surface and groundwater use,
including aquifer storage and recovery, etc.

Project Manager, Operations and Technical Support
Contract, Collier County, Florida. Mr.Abel managed
CDMSmith's operations and technical support contract
with Collier County. This contract was used by the
county at any time to assist with improving their general
operations throughout their drinking water supply
system. This contract included developing an operations
protocol for the North County Regional WTP utilizing
reverse osmosis (RO) membranes; a wellfield operations
and maintenance manual; and investigation of a 10-km
medium voltage cable failure.

Town ofCastle Rock, Colorado | CDM Smith Qualifications



Education

MS - Environmental

Engineering, University of
Illinois, Urbana, Illinois, 1994

BS - Civil Engineering,
University of Illinois, Urbana,

Illinois, 1992

BA - Liberal Arts, Wheaton

College, Wheaton, Illinois,
1992

Registration/
Certifications

Professional Engineer:
Washington (1998), Oregon,

and California

Honors/Awards

Board Certified

Environmental Engineer
(BCEE), American Academy of
Environmental Engineers and

Scientists

Affiliations

Member, International Water
Association

Member, International
Desalination Association

Gregory D. Wetterau, PE, BCEE
Technical Advisory Panel:
Panel Lead

Mr. Wetterau serves as COM Smith TechnicalStrategyLeader for Reuse and
Desalination and isan environmentalengineer with more than 25 years of
experience in engineering and project management for planning, design, and
construction phases ofwaterand wastewaterprojects. Hisprimary expertise
includes process andsystem design for membrane filtration, desalination, and
advanced wastewater freotmenf facilities, having been involved with piloting,
design, or facilitystart-up for more than sixtymembrane treatment facilities
throughout the world. Mr. Wetterau isa recognized international expert in the
implementation ofmembrane treatment technologies, and has supported projects
on six continents. He currentlysits on the Boards ofDirectors for the American
Membrane TechnologyAssociation (AMTA) and the International Desalination
Association (IDA), serves on ProjectAdvisory Committees for the WaterReuse
Research Foundation, and is a peer reviewer for the Journal ofthe American
Waterworks Association (AWWA).

Project Manager, EPA Reuse Guidelines Potable Reuse Compendium. Mr. Wetterau
led the completion of the 2017 Potable Reuse Compendium, supplementing the 2012
Guidelines for Water Reuse, addressing the current status of potable reuse in the United
States, the regulatory framework, current treatment approaches, and relative risks
compared with more traditional drinking water supplies.

Process Lead, Leo J. Vander Lans WaterTreatment Facility Expansion, Long Beach,
California. For the Water Replenishment District of Southern California, Mr.Wetterau
served as lead process engineer during design and construction for expansion of the 3
mgd Indirect potable reuse facility to 8 mgd, without increasing waste flows to the sewer.
Adissolved air flotation (DAP), secondary MFsystem, and third stage RO will produce an
overall plant recovery of 91 percent. The design also includes the addition of advanced
oxidation to comply with pending indirect potable reuse regulations in California.Mr.
Wetterau has been heavily involved with permitting of the facility, the first to be approved
under current draft Groundwater Recharge Reuse Regulations.

Process Lead, Water Purification Technology Evaluation Project JEA,Florida. For
JEA, Mr. Wetterau served as the lead process engineer during pilot testing of advanced
treatment technologies for potable reuse. The project included pilot testing of two
alternative process trains at both the Southwest WastewaterTreatment Plant and the
Buckman WastewaterTreatment Plant.The treatment processes include: coagulation,
flocculation, sedimentation, ozone, biologicalfiltration,and advanced oxidation; and
ultrafiltration, reverse osmosis, and advanced oxidation. Mr.Wetterau was responsible for
selection of the overall treatment processes, development of design criteria, review and
approval of the testing and monitoring protocol, weekly review of operating data, and
remote troubleshooting of plant operations.

Process Expert, Demonstration of High Quality Drinking Water Production Using
Multi-stage Ozone-Biological Filtration: A Comparison of DPR With Existing IPR
Practice, Gwlnnett County Department of Water Resources, Gwinnett County,
Georgia. CDM Smith issupporting Gwinnett County in performing pilot-scaletests in this
side-by-side study of IPR and DPR to evaluate the efficacyof ozone-BAF. The DPR pilot will
evaluate various ratios of blended F.Wayne Hills WRC effluent in combination with Lake
Lanier as a raw water source. CDM Smith is also providing professional consulting services
to support DWR with the design and procurement of pilot testing facilities, design of
the experimental approach, operations plan development and operations support, data
analysis,and recommendations for full-scale implementation requirements related to the

Smith Townof Castle Rock, Colorado I(DM Smith Qualifiiations 35



two pilot studies at the Shoal Creek Filter Plant. Mr.Wetterau
Is responsible for review of project deliverables, such as the
pilot design and testing and monitoring plan, as well as site
inspection and operational support.

Technical Reviewer, Groundwater Replenishment
System (GWRS), Orange County, California. Mr. Wetterau
provided technical review of membrane design for the
world-class groundwater replenishment system project,
which will provide up to 200,000 Orange County families
with a new source of drinking water. The GWR System will
reclaim and recycle up to 95 mgd of secondary effluent
from the Orange County Sanitation District's Plant No. 1.
The secondary effluent will undergo three additional levels
of treatment, including microfiltration, 100-percent reverse
osmosis treatment, and ultraviolet disinfection.

Third Party Reviewer, Advanced Treatment Plant
Design-Build, Perth, Australia. Mr.Wetterau served as
third party reviewer for the Water Corporation of Western
Australia during the alliance development, final design,
construction, and start-up phases of the 10 mgd Beenyup
Advanced Water Treatment Facility. In this role, he was
responsible for technical review of the two competing
proposals submitted on Australia's first wastewater reuse
groundwater replenishment project, technical review of
process equipment.

Technical Reviewer, Indirect Potable Reuse Preliminary
Program Assessment, Santa Clara Valley Water District.
Mr.Wetterau is serving as senior technical reviewer on the
South BayWater Recycling Strategic Master Plan to identify
a recommended mix of potable reuse and non-potable
reuse projects to achieve 40,000 AFY of recycled water use
by 2025 and 50,000 AFY by 2035. Mr.Wetterau is providing
recommendations on treatment technologies, permitting
impacts, and siting alternatives for a 5-mgd potable reuse
satellite facility and a 30-mgd centralized facility.

Task Leader, Reclaimed Water Master Plan, Los Angeles,
California. Mr. Wetterau served as task leader on the

groundwater replenishment treatment pilot study for the
Los Angeles Department of Water and Power utilizing
microfiltration, reverse osmosis, and two alternative forms of
advanced oxidation, to produce potable quality water from
both a tertiary and secondary effluent source. Mr.Wetterau
led several workshops and participated in public outreach
meetings and tours of the treatment facility. He also served
as lead technical advisor for potable reuse aspects.

Technical Lead, Water Purification Demonstration
Project, San Diego, California. Mr.Wetterau provided
senior technical oversight for design, construction,
and operation forthis component in the city's planned
indirect potable reuse facility which will employ reservoir
augmentation to supplement the raw water supply from the
San Vicente reservoir. The demonstration project included
two independent process trains including microfiltration.

36

Appendix | Team Member Resumes

ultrafiltration, reverse osmosis, and advanced oxidation with
ultraviolet light and hydrogen peroxide. Mr.Wetterau worked
closely throughout the project with the Department of
Public Health to support the development of future reservoir
augmentation regulations and has led technical presentations
to multiple regulatory agencies, public interest groups, and City
Council.

Task Leader, Effluent Reuse Study, Orange County
Sanitation District (OCSD)and Orange County Water
District (OCWD). Mr.Wetterau is serving as Task Leader for the
Effluent Reuse Study to identify the modifications needed to
OCSD'streatment systems to deliver 179-mgd of secondary
effluent to the Groundwater Replenishment System (GWRS)
to enable OCWDto complete the Final Expansion to 130 mgd.
Mr.Wetterau is leading the development of two of the project
tasks, including an evaluation of separate treatment for non-
reclaimable flows and an evaluation of high recovery ROas a
means of reducing influent flow demands for GWRS.

Technical Specialist, Reuse Water System Master Plan
Update, City of Raleigh Public Utilities Department
(CORPUD),Raleigh, North Carolina. CORPUD is examining
water reuse as an alternative to reduce pressures on the city's
water resources. Mr.Wetterau served as a technical specialist for
the study to characterize the water quality of the Neuse River,
which is the receiving water for effluent from the City's Neuse
River WWTP and serves as the source water for downstream

users. The study will include a baseline water quality assessment
to define the environmental fate and transport of contaminants
from point and non-point sources in the river basin. Water
quality parameters with respect to public health are being
investigated.

Task Leader, Metropolitan Water District of Southern
California (MWD) Regional Purified Water Reuse Study, Los
Angeles, California. Mr. Wetterau served as task leader for
the process treatment evaluation and development of water
quality goals for a future advanced treatment facility utilizing